
 

  

UNIVERSITY OF GAZIANTEP 

GRADUATE 

SCHOOL OF NATURAL&APPLIED SCIENCES 

 

 

 

 

 

THERMODYNAMIC AND THERMOECONOMIC 

ANALYSIS AND OPTIMIZATION OF BIOGAS USAGE IN 

ELECTRICITY AND HYDROGEN PRODUCTIONS FROM 

WASTEWATER TREATMENT SYSTEMS 

 

 

 

 

M.Sc THESIS  

IN 

MECHANICAL ENGINEERING 

 

 

SİNAN DEMİR 

JUNE 2012 



 

 

Thermodynamic and Thermoeconomic Analysis and 

Optimization of Biogas Usage in Electricity and Hydrogen 

Productıons from Wastewater Treatment Systems 

 

 

 

 

M.Sc. Thesis 

In 

Mechanical Engineering 

University of Gaziantep 

 

 

 

 

Supervisor 

Asst. Prof. Dr. Ayşegül Abuşoğlu 

 

By 

Sinan Demir 

June 2012 

 



 

GRADUATE SCHOOL OF  
[...]
and sludge stabilization subsystems. The purpose of primary treatment system is to 

remove solid materials from the incoming wastewater. Large wastes can be removed 

by screens which are composed of coarse and fine. Inorganic solids are removed in 

grit and grease tanks, and much of the organic suspended solids are removed through 

sedimentation process. A typical primary treatment system should remove 

approximately one-half of the suspended solids in the entering wastewater. The BOD 

value associated with these solids accounts for about 30 percent of the influent BOD 

value.  

 

Secondary treatment system usually consists of biological conversion of dissolved 

and colloidal organics into biomass that can subsequently remove through 

sedimentation process. Contact between microorganisms and the organics is 

optimized by suspending the biomass in the wastewater or by passing wastewater 

over a film of biomass attached to solid surfaces. The most common and well known 

suspended biomass system is the activated sludge process. Recirculating a portion of 

the biomass maintains a large number of organisms in contact with the wastewater 

and speeds up the conversion process [5].     

 

Sludge stabilization process consists of some subsystems. First step of the sludge 

process is flotation and thickening process. In wastewater treatment, flotation is used 

to remove suspended matter and to concentrate biosolids. The principal advantages 

of flotation over sedimentation system are that very small or light particles that settle 

slowly can be removed more completely and in a shorter time. Once the particles 



 

 86 

have been floated to the surface, they can be collected by a skimming operation 

easily [24].  

 

Sludge thickening system is a process used to increase the dry matter content of 

sludge by removing a portion of the liquid fraction. To illustrate, if waste activated 

sludge, which is typically pumped from secondary settling tanks with a content of  

about 0.8% solids, can be thickened to a content of 4% solids, then a fivefold 

decrease in the sludge volume is achieved. Thickening is generally accomplished by 

physical means, including, cosettling, gravity settling, flotation, centrifugation, 

gravity belt, and rotary drum [24].   

 

The volume reduction obtained by sludge concentration is beneficial to subsequent 

treatment processes, such as digestion, dewatering drying and incineration from the 

following standpoints: a) capacity of thanks and equipment required, b) quantity of 

chemicals required for sludge conditioning, and c) amount of heat required by 

digesters and amount of auxiliary fuel required for heat drying or incineration, or 

both [24].  

 

7.3 GASKI Wastewater Treatment Plant 

 

Gaziantep city has an important role its economic, historic and commercial structure 

in Turkey. Its regional position, the relationship with industrial cities at west of the 

Turkey and with settlements at the south of Turkey, provides all requirements any 

kinds of the Southeastern Anatolia Region. Especially after the 1990, population has 

been increasing rapidly due to the increasing migration and city was obligated to face 

with infrastructure disabilities. In parallel with the city's economic structure of the 

economic development, increasing employment opportunities increased regional 

attractiveness of the city. To prevent these difficulties, it is important that 

investments should be permanent and long term solution. 

 

The project contract of GASKI Wastewater Treatment Plant (WWTP) was signed by 

the consortium of Gaziantep Municipality Water and Wastewater Works, Gunal 

Construction Incorporated Company and Degremont Company (France), in 

Gaziantep city, in 1990. GASKI WWTP was financed by European Social 



 

 87 

Development Bank with the credit of 56 million US Dollars. Wastewater treatment in 

the plant was started in 1999. The plant has been serving to 1,000,000 equal 

inhabitants in the Gaziantep city and the total daily capacity of treated wastewater of 

the plant is 200,000 m
3
 (see Fig. 7.1). Treated wastewater is discharged to Sacir river 

for use in irrigation of 80 million m
2
 agricultural land located in the region. Main 

design data of the GASKI WWTP is presented in Table 7.1. 

 

 
 

Figure 7.1: Satellite view of the GASKI Wastewater Treatment Plant  

  

 

7.3.1 Primary Treatment System 

 

Primary treatment system of the GASKI WWTP consists of coarse and fine screens, 

grit and grease removal tanks and, primary sedimentation tanks. Screening devices 

are used to hold coarse solids such as sticks, rags, boards and other large objects 

from the wastewater. The primary purpose of screens is to protect pumps and other 

mechanical equipment and to prevent clogging of valves and other appurtenances in 



 

 88 

the wastewater plant. Two types of screens, coarse and fine screens are used in 

preliminary treatment of wastewater: Coarse screens have clear openings ranging 

from 6 to 150 mm while fine screens have clear openings less than 6 mm. Main 

design data and the image of the screens in the GASKI WWTP are given in Table 7.2 

and Figure 7.2, respectively.     

 

Table 7.1: Main design data of the GASKI WWTP  

 

Total plant 

area 

200,000 m
2 

Equivalent 

population 

1,000,000 

Wastewater Pollution load 

Daily flow  200,000 m
3
/day Maximum BOI5 load 60 ton/day 

Hourly flow  8333 m
3
/h Average BOI5 

concentration  

300 mg/liter 

Average 

 instantaneous 

flow 

2.3 m
3
/h PH 5.5˂PH˂8.5 

Dry weather 

instantaneous flow 

3.7 m
3
/h Temperature ˂30°C 

Rainy weather 

instantaneous flow 

4.6 m
3
/h Biogas production 20,000 m

3
/day 

Treated wastewater 

Average BOI5 concentration ˂25 mg/l 

Suspended solid  ˂35 mg/l 

 

Table 7.2: Main design data of the GASKI WWTP screens 

 

 Coarse Screen Fine Screen 

Screen range 40 mm 15 mm 

Number of screen 3 3 

 

A portion of the suspended solids in municipal wastewater consists of inert inorganic 

material such as sand, metal fragments, eggshells, etc. This grit is not benefited by 

secondary treatment or sludge processing techniques and can block conduits and 

promote excessive wear of mechanical equipment. Removal of grit from wastewater 

may be accomplished in grit chambers or by the centrifugal separation of solids. 

Grease is removed to a degree by surface skimming devices in primary 

sedimentation tanks. Skimming tanks employ baffled subsurface entrance and exit 

structures which permit floating material to be retained. Retention time is about 15 

min or less, and continuous mechanical skimming is usually employed. Main design 



 

 89 

data and image of the grit and grease removal tanks in the GASKI WWTP are given 

in Table 7.3 and Figure 7.3, respectively.  

 

 
 

Figure 7.2: Coarse and fine screens of the GASKI WWTP 

 

 

Table 7.3: Main design data of the GASKI WWTP  grit  

and grease removal tanks 

 

Grit and Grease Removal Tanks 

Tank depth 2.5 m 

Unit volume 483 m
3 

Retention time 10.4 min 

Number of Tank 3 

 

 
 

Figure 7.3: Grit and grease removal tanks of the GASKI WWTP 

 

Primary sedimentation process is used as a preliminary step in the further processing 

of the wastewater. Efficiently designed and operated primary sedimentation tanks 

should remove from 50-70% of the suspended solids and from 25-40 % of the BOD 



 

 90 

(biochemical oxygen demand). Sedimentation tanks have also been used as 

stormwater retention tanks, which are designed to provide a moderate detention 

period (10 to 30 min) for overflows from either combined sewers or storm sewers. 

The purpose of sedimentation is to remove a substantial portion of the organic solids 

that otherwise would be discharged directly to the receiving waters. The selection of 

the type of sedimentation unit for a given application is governed by the size of the 

installation, by rules and regulations of local control authorities, by local site 

conditions, and by the experience and judgment of the engineer [24]. Main design 

data and image of the primary sedimentation tanks in the GASKI WWTP are given 

in Table 7.4 and Figure 7.4, respectively. 

 

Table 7.4: Main design data of the GASKI WWTP’s 

 primary sedimentation tanks 

 

Primary Sedimentation Tanks 

Tank depth 3 m 

Unit volume 5890 m
3 

Diameter 50 m 

Retention time 2.1 h 

Number of Tank 3 

 

 

 
                           

Figure 7.4: Primary sedimentation tanks of the GASKI WWTP 

 

 

7.3.2 Secondary Treatment System 

 

Secondary treatment system of the GASKI WWTP consists of aeration tanks and 

secondary sedimentation tanks. Suspended growth processes require reasonably 



 

 91 

intense mixing in order to maintain the biological solids in suspension, disperse the 

waste through the basin, and provide the required oxygen for stabilization in aerobic 

systems. The process involves air or oxygen being introduced into a mixture of 

primary treated or screened wastewater combined with organisms to develop a 

biological flock which reduces the organic content of the sewage. Aeration tanks 

usually are constructed of reinforced concrete and left open to the atmosphere. Main 

design data and image of the aeration tanks in the GASKI WWTP are given in Table 

7.5 and Figure 7.5, respectively. 

 

Table 7.5: Main design data of the GASKI WWTP aeration tanks 

 

Aeration Tanks 

Tank depth 8 m 

Unit volume 14,469 m
3 

Diameter 48 m 

Retention time 5.2 h 

Number of Tank 3 

 

 
 

Figure 7.5: Aeration tanks of the GASKI WWTP 

 

Solid separation is the final step in the production of a well clarified, stable effluent 

low in BOD and suspended solids and, as such, represents a critical link in the 

operation of an activated sludge treatment process. The following factors must be 

considered in the design of secondary sedimentation tanks: a) tank types, b) surface 

and solids loading rates, 3) sidewater depth, 4) flow distribution, 5) inlet design, 6) 

weir placement and loading rates, and 7) scum removal [24]. Main design data of the 

secondary sedimentation tanks in the GASKI WWTP are given in Table 7.6.     

 

 



 

 92 

Table 7.6: Main design data of the GASKI WWTP’s 

secondary sedimentation tanks 

 

Secondary Sedimentation Tanks 

Tank depth 3.6 m 

Unit volume 7645 m
3 

Diameter 52 m 

Retention time 5.5 h 

Number of Tank 6 

 

7.3.3 Sludge Flotation and Thickening System 

 

Flotation process is used to remove suspended matter and to concentrate biosolids. 

The main principal advantages of flotation over sedimentation are that very small or 

light particles that settle slowly can be removed more completely and in a shorter 

time. Once the particles have been floated to the surface, they can be collected by a 

skimming operation [24]. Main design data and image of the flotation tanks in the 

GASKI WWTP are given in Table 7.7 and Figure 7.6, respectively.   

 

Table 7.7: Main design data of the GASKI WWTP’s 

flotation tanks 

Flotation Tanks 

Tank depth 2.4 m 

Unit volume 424 m
3 

Diameter 15 m 

Number of Tank 3 

 

 

 
 

Figure 7.6: Flotation tanks of the GASKI WWTP 

 

 



 

 93 

Thickening process is used for volume reduction of the sludge. Gravity thickening is 

one of the most common methods used and is accomplished in a tank similar to a 

conventional sedimentation tank. Normally, a circular tank is used, and dilute sludge 

is fed into a center feed well. The feed sludge is allowed to settle and compact, and 

thickened sludge is withdrawn from the conical tank bottom. Main design data and 

image of the thickening tanks in the GASKI WWTP are given in Table 7.8 and 

Figure 7.7, respectively.   

 

Table 7.8: Main design data of the GASKI WWTP’s 

 thickening tanks 

 

Thickening Tanks 

Tank depth 4.7 m 

Unit volume 804 m
3 

Diameter 16 m 

Number of Tank 3 

 

 

 
 

Figure 7.7: Thickening tanks of the GASKI WWTP 

 

7.3.4 Anaerobic Sludge Digestion System 

 

Anaerobic digestion is by far the most common process for dealing with wastewater 

sludge. Anaerobic decomposition produces considerably less biomass than aerobic 

process. The principal function of anaerobic digestion, therefore, is to convert as 

much of the sludge as possible to end products such as liquids and gases, while 

producing as little residual biomass as possible. Furthermore, anaerobic digestion of 



 

 94 

sewage sludge produce sufficient biogas to meet most of the energy needs for plant 

operation. 

 

Two-stage digestion is rarely used in modern digestion design. In two stage 

digestion, a high rate digester is coupled in series with a second tank. The first tank is 

used for digestion and is heated and equipped with mixing facilities. The second tank 

is usually unheated and used principally for storage. Less than 10% of the gas 

generated comes from the second stage. Main design data and image of the anaerobic 

digestion tanks in the GASKI WWTP are given in Table 7.9 and Figure 7.8, 

respectively.    

 

Table 7.9: Main design data of the GASKI WWTP’s 

 anaerobic digestion tanks 

 

Primary Anaerobic Digestion Tanks 

Hydraulic depth 13.3 m 

Height 18.6 m 

Unit volume 8000 m
3 

Diameter 26.8 m 

Retention time 15 day 

Temperature of sludge 35±2 °C 

Number of tank 3 

Secondary Anaerobic Digestion Tank 

Hydraulic depth 13.3 m 

Height 18.6 m 

Unit volume 8000 m
3
 

Diameter 26.8 m 

Retention time 5 day 

Number of tank 1 

 

 



 

 95 

 
 

Figure 7.8: Anaerobic digestion tanks of the GASKI WWTP 

 

Two biogas tanks with capacity of 800 m
3
 are used for storage of biogas (see Figure 

7.9). The GASKI WWTP has a DeSOx treatment system in order to get rid of 

hydrogen sulfide presence in the biogas produced (see Figure 7.10).  

 

 
 

Figure 7.9: The views of the biogas store tanks in GASKI WWTP 

 

 

 



 

 96 

 
 

Figure 7.10: A view of the DeSOx unit in GASKI WWTP 

 

7.4 GASKI Biogas Engine Powered Cogeneration System 

 

GASKI Biogas engine powered cogeneration system (BEPC) was installed by 

Gaziantep Municipality Water and Wastewater Works and ILTEKNO Inc. joint 

venture, and started to produce electricity in 2006. The total installed electricity 

generation and hot water capacities of the plant is 1.8 MW and 135.11 tons/hr, 

respectively.   

 

 
 

 

Figure 7.11: GASKI Biogas Engine Powered Cogeneration System 

 

 



 

 97 

The electricity is generated by two, biogas engine actuated; generator sets (see Figure 

7.11). The each engine is four-stroke spark ignition engine in a V configuration, one 

with 12 cylinders and the other with 16 cylinders. Biogas produced from anaerobic 

digestion of sludge in GASKI WWTP is used as fuel for engines. The engine – 

generator sets were imported from DEUTZ AG Engine Company. This company is 

one of the well known largest international companies at its sector. By considering 

only one engine with 12 cylinders running currently in the cogeneration plant, the 

permissible annual electricity production of plant is 14.4 GWh and the annual biogas 

consumption is nearly 6681.6 tons at designed operating conditions. Plant operation 

life is to be twenty five years. The total capital investment of plant was about 1.24 

million US Dollars.   

 

 
 

Figure 7.12: DEUTZ gas engine actuated generator sets in GASKI cogeneration 

 

The system that are mainly installed in plant are engine-generator sets, turbocharger 

systems, lubrication oil system, compressed air system, cooling system, PLC 

monitoring control system. The engines used in power house as actuator are named 

as TCG2020 12V and TCG2020 16V respectively and general view of a TCG2020 is 

shown in Fig. 7.12. Engines were manufactured by DEUTZ AG Company at the 



 

 98 

factories in Cologne,Germany and imported to Turkey. The “12V” represents 

number of cylinder. The engines is four stroke cycled and turbocharged. The 